
 
 

ผลของปจจัยควบคุมที่มีตอสารละลายอินทรียคารบอนที่ยอยสลายไดทางชีวภาพในน้ําเสียที่ผานการบําบัดจาก
ระบบบําบัดน้ําเสียทางชีวภาพ 

 
 
 
 
 
 
 
 
 นางสาว พิสชา  วนรัตน 

 
 
 
 
 
 
 
 
 
 
 

วิทยานิพนธนี้เปนสวนหนึ่งของการศึกษาตามหลักสูตรปริญญาวิทยาศาสตรมหาบัณฑิต 
สาขาวิชาการจัดการสิ่งแวดลอม       สหสาขาวิชาการจัดการสิ่งแวดลอม  

บัณฑิตวิทยาลัย   จุฬาลงกรณมหาวิทยาลัย 
ปการศึกษา  2545 

ISBN  974-17-0915-3 
ลิขสิทธิ์ของจุฬาลงกรณมหาวิทยาลัย 

 



 

 

EFFECT OF CONTROL PARAMETERS OF BIOLOGICAL WASTEWATER TREATMENT 

SYSTEMS ON BIODEGRADABLE DISSOLVED ORGANIC CARBON IN EFFLUENTS 

 

 

 

 

 

 

 

 

 

Miss Pischa  Wanaratna 

 

 

 

 

 

 

 

 

 

 

 

A Thesis Submitted in Partial Fulfillment of the Requirements 
[...]
produced from surface water and mixed waters had the highest potential of bacterial 

regrowth. The factors that influenced the regrowth included BDOC, chlorine residual, 

residence time, water temperature, and characteristics of pipes. They also proposed 

the three threshold indicators to determine the potential of bacterial growth in the 

distribution system: temperature above 15oC, chlorine residual below 0.07 mg Cl2/L, 

and effluent BDOC of more than 0.25 mg/L. 

Carlson et al. (2000) conducted a study to evaluate the impact of soluble 

microbial products (SMPs) formed in drinking water biofiltration process. Two 

approaches were used in the study. First, pilot scale biofilter was developed and the 

SMPs and BOM were determined according to the accumulation of biomass on filter 

media. Another approach, synthetic water consisted of known compounds was applied 

through the biofilter. The differences between known carbon removal and DOC 

removal were calculated as SMP concentration. The results were compared between 

the two approaches and indicated that SMPs was significantly related to the DOC 

removal during biofiltration. Estimation of BOM by measuring DOC removal could 

result in 17-33 % error when SMPs was found and SMPs could be negligible if the 

BOM fraction of the filter influent DOC was small. The study also showed that the 

production of SMPs was dependent upon BOM utilization rate and accumulated 

biomass. 

Volk et al. (2000) used two BDOC approaches (Volk et al., 1994 and Kaplan 

et al., 1993 as cited in Volk et al., 2000) for evaluating biodegradable organic matter 

accompanied with coliform regrowth measurement in distribution system. It was 

found that BDOC obtained from the sand method (Volk et al., 1994) was similar to 

the bioreactor measurement (Kaplan et al., 1993). The bioreactor was useful, 

however, it suffered from a requirement of long time colonization (6-8 months) and 

cost of maintenance. They suggested that the sand method could be more preferably 

applied to a short period experiment. AOC and BDOC should be monitored in water 

treatment plants and distribution systems because they provided different pieces of 

information. The three threshold indicators to determine the potential of coliform 

growth in distribution system were proposed: temperature above 15oC, disinfectant 

residual below 0.5 mg/L, and AOC effluent of more than 100 µg/L. 



 28

2.3.3.3 Designing, Monitoring, and Optimizing Operationing Conditions of 

Biologically Activated Carbon (BAC) System 

Hascoet et al. (1986) and Servais et al. (1991) conducted a study to evaluate 

the effect of filer media and depth on BDOC in distribution system and reported that 

BDOC removal occurred in only the first 20-40% of biological activated carbon filter 

(BAF) depth and the highest BDOC removal (70%) was reached at the filtration 

velocity of 6 m/h. Merlet et al. (1991) used the BDOC method of Servais et al. (1987) 

to determine parameters to optimize BDOC removal by BAC filtration. They stated 

that BDOC removal was a function of empty bed contact time (EBCT) and increased 

with increasing EBCT. They also indicated that the most important compound when 

optimizing BDOC or chlorine demand removal was amino acid because it provided 

the most chlorine reactivity. 

Malley et al. (1993) compared the performance of enhanced slow sand filters 

in pilot-scale and full-scale treatment plants. BDOC in finished water from the 

enhanced pilot filter was lower than that from the full-scale plant. The effective O3 

dose for removing nonpurgeable dissolved organic carbon (NPDOC), UV absorbance, 

and trihalomethane formation potential (THMFP) was 2.0 mg of O3 consumed/mg of 

NPDOC. They showed that even most cost-effectiveness ozone dosage would 

significantly increase BDOC in both pilot and full-scale GAC systems. Hascoet et al. 

(1986) reported that backwashing had an adverse effect on the biomass in the BAF. 

On the contrary, Servais et al. (1991) monitored bacteria populations in the outlet of 

BAF in a drinking water plant and concluded that backwashing the filter has no 

significant effect on microbial function. 

2.3.3.4 Measuring the Effect of Water Treatment Processes Other than BAC 

Many researchers (Hascoet et al., 1986, Servais et al., 1987, Morgren et al., 

1990, Ribas et al., 1992, and Ribas et al., 1997) found that BDOC increased after 

ozonation and optimum ozone dosage varies with water characteristics. Volk et al. 

(1993) stated that a short contact time and a medium to high ozone dosage (0.5-1.0 

mg O3 per mg DOC) was preferred over a long contact time (5 minutes) and a low 

ozone dosage in optimizing BDOC formation. Volk et al. (1996) compared the effect 

of three different disinfection processes used in water treatment, which were ozone, 

ozone-hydrogen peroxide, and catalytic ozone on organic carbon in fulvic acids. The 



 29

result showed that catalytic ozone could generate the most effective BDOC removal 

in a synthetic solution. Paode et al. (1997) found that BDOC level was a function of 

raw water characteristic and ozone dosage while AOC level was related to raw water 

characteristic and aldehydes concentration. 

Morgren et al. (1990) applied their dynamic BDOC method to evaluate the 

effect of three different drinking water treatment processes on BDOC. The first 

treatment plant used raw water from the Ohio River. It was observed that chlorination 

resulted in a BDOC increase in effluent and had no effect on DOC reduction. For the 

second plant which its raw water was Florida groundwater, without preozonation, 

there was insignificant DOC removal in the filter (anthracite/sand). When the lime 

soften water was ozonated, BDOC increased but DOC remained constant. Samples 

were collected from the processes of ozonation, super-pulsator and parallel-dual 

media filters of the third plant which received raw water from the Delaware River. 

They found that the super-pulsator was very effective in removing BDOC and DOC. 

The effluent BDOC from filters (packed in different combination of media, 

anthracite/sand, or GAC/sand) was similar to those from the super-pulsator. 

Dossier et al. (1996) analyzed BDOC, total amino acids (and humic 

substances), and chlorine demand monthly at different steps of the water treatment 

plant of Méry-sur-Oise (270 000 m³/d) in Paris, France. DOC in raw water reached 

5.6 to 6.5 mg C/L during the cold season, and the average yield of elimination through 

the plant was generally close to 40 %. BDOC, which represents 25 to 50 % of the 

DOC in the raw water, was partially removed in the plant and only 0.4 to 1.8 mg/L of 

BDOC concentration was found in treated water. A transitory BDOC increase of 0.2 

to 0.5 mg/L was generally observed during the ozonation step. No direct relationship 

could be demonstrated between amino acid concentrations and the respective values 

of BDOC or of chlorine demand potential. On account of the BDOC and chlorine 

demand potential, no correlation could be shown between these two parameters. The 

results obtained indicate that the small amounts (5 to 25% of the BDOC value) of 

total dissolved amino acids present in treated water. About 5 to 23% of total dissolved 

amino acid originated from the total chlorine demand potential. It was noticed that 

only 2 to 7% of total amino acids was contributed to the DOC values of treated water, 

but they may account for a larger proportion of BDOC or chlorine demand potential 

(5 to 25%). 



 30

Siddiqui et al. (1997) used a biofilm reactor (Morgren et al., 1990) and 

proposed the ratio of applied ozone dose to DOC at 2:1 (mg/mg) to obtain good 

results of BDOC removal and reduction of DBPs formation. Applying this dose ratio, 

the reduction of DOC was 40-50%, aldehydes was decreased as much as 90-100%, 

and trihalomethane (THM) formation potential was reduced 40-60%. 

Ribas et al. (1997) used several BDOC procedures (Joret and Levi, 1988, 

Servais et al., 1987, and Ribas et al., 1991) to characterize the performance of various 

water treatment processes in a new drinking water plant at Barcelona. The results 

demonstrated that GAC and ozonation added to the conventional processes (break-

point prechlorination, flocculation-sedimentation, and sand filtration) led to a higher 

efficiency in DOC and BDOC removal. 

Carlson et al. (1998) conducted a pilot-scale biofiltration experiment to 

determine how EBCT and hydraulic loading rate (HLR) affected the removal of 

biological organic matter by using BDOC, biomass, and ozone by-products (OBPs) as 

indicators. The removal of DOC during biofiltration could be controlled by biomass 

concentration which was a function of EBCT. Thus biomass concentration could be a 

better parameter for optimizing and operating filter design than BDOC. Results also 

indicated that HLR had no effect on BDOC even when the biomass profile was 

different. 

Escobar et al. (1999) conducted a study to evaluate the effect of various 

operational conditions of nanofiltration (NF) on the bacterial growth potential as 

indicated by AOC and BDOC concentration in distribution system. Three treatment 

process types were compared in the study; NF alone, NF with lime softening, and 

lime softening alone. The order of effectiveness for removal BDOC is nanofiltration 

alone, nanofiltration with lime softening, and lime softening alone, respectively. 

Although NF attained high efficiency of BDOC removal, it was less effective in 

reduction of AOC. 

Volk et al. (1999) evaluated the effect of enhanced optimized coagulation and 

compared the performance of different coagulants on BDOC removal. They stated 

that DOC and BDOC removal were improved through the application of optimized 

coagulation. Ferric coagulants usually performed better DOC removal than alum or 

poly aluminum chloride. 

Shaw et al. (2000) applied the BDOC method of Servais et al. (1989) to 

evaluate the effects of UV irradiation on organic matter of two surface water and two 



 31

ground water sources. No significant BDOC difference was observed between pre and 

post UV treatment. However, BDOC increased from the addition of nutrient in some 

cases. 

Carlson et al. (2001) integrated data from a previous study (Carlson and Amy, 

1998) that used bench-scale and pilot-scale testing for optimizing ozonation and 

biofiltration processes. They applied a shaker method (Wang et al., 1995) to 

determine BDOC and DOC during the study. BDOC formed during ozonation was 

classified as either biofilter removable (BDOCrapid) or not removable (BDOCslow) and 

thus was released to the distribution system. The two BDOC fractions are defined as 

follow: 

 

BDOCtotal =  BDOC5 days   = DOC0 – DOC5 days   (2.26) 

 

BDOCrapid =  BDOC60 min  = DOC0 – DOC60 min   (2.27) 

 

BDOCslow =  BDOCtotal  - BDOCrapid     (2.28) 

 

They found that limiting ozone (O3) could affect only BDOCrapid in the 

distribution system and applying the ozone dose beyond the optimized dose (1.0 mg 

O3 /mg DOC) would increase cost detriment. Their data in the previous study also 

showed that longer contact time was more necessary for optimizing DOC and BOM 

removal than for the removal of OBPs. 

2.3.3.5 Indicating the Quality of Reclaimed and Secondary Treated Wastewater 

Servais et al. (1998) conducted a study to investigate impact of the waste 

waster effluents from three treatment plants of the city of Paris and its bounds on the 

river Seine by using a BDOC procedure (Servais et al., 1995 as cited in Servais et al., 

1998). The treatment plants used different processes including the decantation, 

nitrification biofiltration, and activated sludge process. The wastewater was analyzed 

for DOC, particulate organic carbon (POC), BDOC, biodegradable particulate organic 

carbon (BPOC), and BOD. POC was mainly removed by decantation process. They 

also found that the particulate organic matter in activated sludge process was lower 



 32

than that produced from decantation process. BDOC removal could be improved by 

increasing the residence time in activated sludge process. 

Khan et al. (1998a) applied their BDOC protocol to characterize the quality of 

the municipal reclaimed and secondary treated wastewaters with moderately low 

DOC concentration (4-15 mg/L). The results provided by incubation temperatures of 

20°C and 37°C were not different for ultimate BDOC in reclaimed water. BDOC at 

20°C was 75% of BDOC at 37°C for the secondary treated effluents. BDOC provided 

more sensitivity than SBOD. Khan et al. (1998b) observed that higher BDOC 

concentrations were found in lower SRT wastewater treatment plants. They proposed 

that BDOC could be used as a water quality parameter for secondary effluents. Strong 

relationships among three parameters (BDOC, DOC, and SCOD) were obtained. For 

reclaimed wastewater reclamation, the biodegradability was increased during 

ozonation. The measurement of SBOD and BDOC provided similar results; however, 

the data demonstrated that BDOC was more accurate and precise. 

Khan et al. (1999) studied factors influencing BDOC measurement. In order to 

facilitate BDOC use as a routine parameter for characterizing plant performance, 

inocula requirement, temperature and other experimental conditions for its procedure 

were investigated and optimized. They used four different types of inocula (2 mL 

effluent inoculum, 10 mL effluent inoculum, 2 mL commercial inoculum, and 2 mL 

MLSS inoculum) to characterize four types of water samples (standard solution, 

secondary effluent and non-ozonated and ozonated secondary effluent). The fastest 

BDOC exertion rate was attained when using 2 mL MLSS inoculum. They concluded 

that it was possible to measure BDOC within 5 days using a larger volume of MLSS 

inoculum. 

 Babcock et al. (2001) used a simple BDOC method (Khan et al., 1998a) to 

evaluate wastewater effluent organic content and to derive a relationship between 

BDOC and SRT of bench-scale and full-scale activated sludge process. Relationships 

that enabled the prediction of effluent BDOC from SRT, initial DOC (DOCi), and 

DOC remaining after 5 days (of BDOC incubation) for bench-scale continuous-flow 

stirred tank activated sludge reactors treating synthetic wastewater, were presented. 

However, there were doubts about the prediction when treating the real wastewater. 

There was no clear relationship between SRT and effluent BDOC from the full-scale 

WWTPs. It was found that BDOC values correlated well with DOC, SBOD5, and 



 33

SCOD values. They also compared secondary wastewater quality provided by 

WWTPs in Hawaii and California and reported that the BDOC, DOC, SCOD, and 

SBOD5 concentrations were slightly higher in the effluents from the plants in Hawaii. 

 

 
 



 

CHAPTER 3 

METHODOLOGY 

 

3.1 Activated Sludge and Trickling Filter Studies 

3.1.1 Sample collection and preparation 

Primary wastewater from the Red Hook Water Pollution Control Plant 

(Brooklyn, New York) was used as raw water in both systems. The treatment plant is 

a step aeration activated sludge wastewater treatment plant with a capacity of 60 

MGD. The actual flow is 40 MGD and SRT is 5 days. Mixed-liquor suspended solid 

(MLSS) from the aeration tank of this plant was also collected and used as a seed 

during the start-up period of activated sludge unit. 

3.1.2 Experimental set up and operation 

3.1.2.1 Activated Sludge 

3.1.2.1.1 Experimental set-up 

A bench-scale activated sludge unit was constructed from a plexiglass as 

shown in Figure 3.1. The unit had a 6.25-liter completely mixed aeration zone and a 

3.5-liter internal sedimentation zone. Aeration was provided by sparging air. The air 

went through fine bubble ceramic diffusing stones to maintain DO at 3 to 4 mg/L. 

 



 35

3.1.2.1.2 Experimental operation  

At the beginning, the bioreactor was seeded by using MLSS from the 

aeration tank of the Red Hook Water Pollution Control Plant. Before each experiment, 

the wastewater sample was fed through the unit until a steady state condition was 

reached (The pH and MLSS variations were less than ±10%). Each wastewater 

sample was continuously pumped through the reactor at seven different SRTs: 0.5, 1, 

3, 5, 8, 10, and 15 days with feeding rates as shown in Table 3.1. 

Influent samples were collected from the inflow pipe of the reactor after1 

hour of new feeding. After that, the influent samples were taken at 10, 15, 30, and 60 

minutes passed, then every hour for three hours. 

At each SRT tested, the unit was operated until at least 20 representative 

influent samples were collected. Solids were constantly recycled from the 

sedimentation to the aeration zones by pumping at the same flow rates as the influent 

feeding rates shown in Table 3.1. 

To control the SRT, sludge was manually wasted by removing sufficient 

mixed liquor from the aeration zone. Each SRT was performed until steady state was 

reached. (It should not have more than 10% variation of mixed liquor biomass and 

effluent substrate concentrations). Then, effluent samples were collected at 15, 30, 45, 

and 60 minutes and every hour for 3 hours. Operation was continued until at least 20 

effluent samples were obtained. Figure 3.2 shows a set up of AS unit. The unit was 

operated at room temperature. 



 36

 

 Figure 3.1 Dimensions of activated sludge bench-scale unit 

 

 

 
 

    Figure 3.2 The bench-scale AS unit during normal operation  

              Note: unit of centimeter56

35.5 

Top View 
   12                   12              13.5               13.5  4                                          1

3.5

7.5

7.5

12      4     12     3.5   10    1    13.5     7.5 

56 

10.5

Eff.

Aeration 
Tank 

Sedimentation 
Tank 

Side View

Air 
diffuser 

Return 
sludge

Return 
sludge 

Inf. EffAir 
diffu
-ser 

Return 
sludge

Flow pattern

Inf. 



 37

3.1.2.2 Trickling Filter 

3.1.2.2.1 Experimental set-up 

A packed tower of rock media was constructed from a plexiglass tube with an 

inside diameter of 43 cm and a height of 61 cm laid on a square collecting basin. The 

collecting basin was 50 x 50 x 20 cm (WxLxH). The distributor was made of plastic 

tube with an inside diameter of 0.5 cm connected above the filter. The entire filter bed 

was 25 cm in depth comprising rock media with an approximate diameter of 12.25 

mm. The base of media support was constructed by overlapping sheet of plastic net 

and a sturdy plastic mesh into a cylinder. The plastic mesh holds the filters and plastic 

net in place. Figure 3.3 shows a schematic of the TF bench scale unit and its 

dimensions. 

3.1.2.2.2 Experimental operation 

Figure 3.4 illustrates the bench-scale TF unit during normal operation. In the 

first experiment, primary wastewater was circulated through the biofilter for three 

weeks (A new batch of primary wastewater was used every week to maintain 

sufficient substrate in the reactor) to grow the attached microorganisms. The primary 

wastewater was pumped through the distributor at five different hydraulic loading 

rates (HLRs): 0.5, 3, 5, 10, and 15 m3/m2-d. HLRs tested represent typical HLRs used 

for full-scale TFs: 0.5 m3/m2-d for low rate TFs, 3 and 5 m3/m2-d for intermediate rate 

TFs, 10 m3/m2-d for high rate TFs, and 15 m3/m2-d for super high-rate TFs. Influent 

samples were collected from the distributor 1 hour after feeding, then at 30, 60, 120, 

180 minutes, respectively. Sedimentation occurred in the collecting basin and the 

effluent overflow to the recirculating tank, where it was pumped to the filter at the 

same rate as the feeding rate in order to dilute the strength of the incoming wastewater 

and to maintain the biological slime layer in a moist condition. Each HLR was 

performed until steady state was reached (pH and effluent substrate concentration 

variations were less than 10%) Effluent samples were collected from the effluent 

outlet at 15, 30, 45, and 60 minutes after the steady state of the new feeding was 

reached. After that, it was taken every 30 minutes. Each experiment was performed 

until at least 20-representative influent and effluent samples were taken. 

 



 38

 

 

Figure 3.3 Schematic and dimensions of trickling filter bench-scale unit 

 

 

 
 

  Figure 3.4 The bench-scale TF unit during normal operation 

 

Reactor 

Distributor
Collecting 
basin Rock Media 

Top View 

65 

Effluent  

10
20  

60

35

50

   40 

  50 

30 

20 

Feeding 
Tank 

 Recirculating 
Tank 

Influent Recirculating water

  Note: dimensions are in centimeters 

Recirculating water 
 

Influent 
 

Plastic net 

Plastic mesh 
Distribution 
connector 

Flow pattern 

Reactor 



 39

Table 3.1 Feeding rate in each SRT and HLR in AS and TF units 

SRT Feeding rate HLR Feeding rate 

(days) (L/d) (m3/m2-d) (L/d) 

0.5 135.3 0.5 15.7 

1 135.3 3 94.2 

3 50.2 5 157.1 

5 33.2 10 314.2 

8 23.6 15 471.0 

10 20.4   

15 16.2   

 

Note: Feeding rates and return sludge rates were the same in AS 

          Feeding rates and recirculation rates were the same in TF 

 

3.2 Rotating Biological Contactor (RBC) Studies 

3.2.1 Sample collection 

 Composite samples of treated wastewater were collected daily from 

secondary settling tanks of the Rockland County Sewer District No.1 Treatment Plant. 

The facility is located in Orangeburg, New York. The district sewer service is served 

people in the Towns of Ramapo, Clarkstown and some of parcels in the Town of 

Orangetown. The original capacity of the wastewater treatment plant was 10 MGD, 

and it was expanded to 26 MGD in the mid 1980s. The treatment process comprises 

mechanical screens, grit chamber, primary sedimentation, rotating biological 

contractors, the secondary sedimentation, and chlorination. The treated wastewater 

was then discharged into the Hudson River through an outfall sewer. The secondary 

treated effluents were collected daily from two parallel sections, A and B, for 50 

consecutive days. Section B (new section) was originally designed to handle BOD 

loading approximately twice from section A (old section). 



 40

3.3 Analyses 

 BDOC was measured simultaneously with SBOD5 according to Khan et al. 

(1998a). Other analyses were conducted according to Standard Methods (APHA et 

al., 1998) as indicated in Table 3.1. For SBOD5, SCOD, DOC and UV254, the samples 

were filtered through a 0.7 µm glass-fiber-filter (GF/F, Whatman, Whatman 

International Ltd., Maidstone, England) prior to the analyses. Each of wastewater 

samples was analyzed in duplicate. Table 3.2 illustrates the parameters which were 

studied for each biological process. 

 

Table 3.2 Analytical Methods and Instruments 

Analytical Measurement Method, Reference 

1. pH pH meter (ORION, model 710A), Standard Methods   

(Method 2310A and B; APHA et al., 1998) 

2. MLSS TSS measurement, Standard Methods (Method 2540 

D; APHA et al., 1998) 

3. SBOD5 Standard Methods (Method 5210B; APHA et al., 

1998). 

4. SCOD Closed reflux method, Standard Methods (Method 

5220C; APHA et al., 1998) 

5. DOC combustion infrared method, Standard Methods 

(Method 5310B; APHA et al., 1998) 

6. BDOC Method of Khan et. al (1998a) 

7. UV254  Spectrophotometer (SPECTRONIC GENESY-2), 

Standard Methods (Method 5910B; APHA et al., 1998)

 



 41

    Table 3.3 Parameter Determination in each biological process 

  Process Sample pH MLSS SBOD SCOD DOC BDOC UV254  

  AS Influent * * * * * *   

   Effluent *  * * * *   

  TF Influent *  *  * *   

   Effluent *  *  * *   

  RBC Influent *  *  * * *  

   Effluent *  *  * * *  

 



 

CHAPTER 4 

RESULTS AND DISCUSSION 

 

4.1 Effect of SRT on BDOC and other parameters in Activated 

Sludge Process Study 

 The bench-scale AS unit was initially seeded with active activated sludge and 

operated continuously for 10 to 20 days with a constant HRT of 0.25 day. COD, 

MLSS and pH were monitored in each experiment until a steady state was reached. 

Figure 4.1 shows the relationship between MLSS and SRT. The error bars illustrate 

the standard deviations of each experiment. The standard deviations were calculated 

based on the 20 representative samples as described in Chapter 3. It was observed that 

longer SRT resulted in larger MLSS values. This was because the mass concentration 

of microorganisms should increase with SRT as shown in Equation (2.7). 

Figure 4.2 shows the influent and effluent pH on different experiments (SRT); 

pH slightly increased after the process. The increasing pH was resulted from ammonia 

produced from both ammonification and endogenous respiration of microorganisms 

which could react with H2O and formed some basic compounds (ammonium ion). 

An average SCOD concentration of the influent (primary treated wastewater) 

was 123 mg/L (ranged from 116 to 131 mg/L). Effluent SCOD values were between 

28 and 47 mg/L with an average of 35.6 mg/L as presented in Figure 4.3. 

The SCOD removal is illustrated in Figure 4.4. The removal decreased as a 

function of an increasing SRT. This is unusual when compared to previous studies 

(Kim and Jeong, 1997; Seo et al., 1997) because the removal efficiency should be 

higher with a larger SRT. This was resulted from the errors of the SCOD method.  



 43

Figure 4.5 presents influent and effluent SBOD5 of the AS process at different 

SRTs. The SBOD5 in influent was fairly scattered and varied from 18 to 32 mg/L 

while the mean value was 23 mg/L. After the treatment, SBOD5 was reduced to an 

average of 2.19 mg/L (ranged from 2.00 to 3.67 mg/L). It is noted that at SRT of 5, 8, 

10, and 15 days, the SBOD5 detection limit of 2 mg/L was used to represent the 

effluent SBOD5 which were lower than the detection limit. This shows the 

insensitivity of BOD at low organic concentrations provided by the system at higher 

SRTs. 

Figure 4.6 shows the relationship between SBOD5 removal and SRT. The 

efficiency of SBOD5 removal was very high (86 to 94%). SBOD5 removal increased 

with increasing SRT at lower SRTs and slightly dropped from 94 to approximately 

91% at SRT of 10 and 15 days. The relationship between BDOC removal and SRT 

was similar to those obtained from a previous study (Kim and Jeong, 1997). 

Figure 4.7 illustrates a plot of influent and effluent BDOCs against SRT. The 

influent BDOC ranged from 11.18 to 18.59 mg/L with an average of 14.84 mg/L. 

BDOC dropped to 3.59 mg/L (0.59 to 6.57 mg/L) in the effluent. The effluent BDOC 

profile was similar to that obtained from the study of Babcock et al. (2001). The 

effluent BDOC decreased nonlinearly when SRT was increased. Unlike BOD, BDOC 

was able to distinguish the amount of biodegradable organic at lower organic 

concentrations. 

The BDOC removal efficiency is illustrated in Figure 4.8. Higher BDOC 

removal was observed at higher SRT. The BDOC removal profile shows a sharp 

increase at the initial SRTs and its trend line stabilizes at higher SRTs. 

Figure 4.9 shows DOC concentrations in both influent and effluent versus 

SRT. Influent DOC fluctuated while DOC in effluent was relatively constant at lower 

SRTs. Both influent and effluent DOCs slightly decreased at the SRTs of 10 and 15 

days. 

The relationship between DOC removal and SRT is shown in Figure 4.10. The 

removal efficiency fluctuated at lower SRTs and increased between SRT of 5 to 10 

days and slightly dropped at an SRT of 15 days. 



 44

 

 
 
Figure 4.1 Relationship between MLSS and SRT 
 
 
 

 
 
Figure 4.2 Influent and effluent pH versus SRT 
 
 
 

 



 45

 

 
 
Figure 4.3 Influent and effluent SCOD versus SRT 
 
 
 

 
 
Figure 4.4 Relationship between SCOD removal and SRT 



 46

 

 
 
Figure 4.5 Influent and effluent SBOD5 versus SRT 